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03-0250

03-2001

80-0306

82-3705

60-5114

82-5804

63-5104

80-0318S
91-0003

03-0002

60-5114

61-2562
10-5016
03-0010

61-2562

80-2516SS

10-2002

03-0701S

82-2540

91-0003

03-0006

03-0007

60-3062

03-0008

03-0009

80-0328SS

80-2508SS

03-4001

61-6135

81-0403

03-0012

61-256203-0004

09-0229

03-0005

60-8123

60-8123

09-0213

02-0701

80-0206S

03-1001

03-0001

80-2514SS

03-2008

80-2506SS

03-1002

03-1011S

80-2516SS

02-0709

09-7209

81-0403

80-2510SS

82-2540

R (03-1001G)

98-1569

03-0003

03-0043



Parts No. Description Remark
09-0213 Tail Pitch Slider 1 pcs/bag
02-0701 Stainless link balls 10 pcs/bag
03-0701S Short Solid Ball 2pcs/bag
02-0709 Ball links 10 pcs/bag
03-0001 Exo Tail Boom 1pcs/bag
03-0002 Exo Tail Grip 1pcs/bag
03-0003 Pitch Leveler Mount 1pcs/bag
03-0004 "8" Shape Link 1pcs/bag
03-0006 Exo Gear Box Frame 2pcs/bag
03-0005 Exo Tail Pitch Arm 1pcs/bag
03-0007 Tail Guide Collar 2pcs/bag
03-0008 Tail Guide Wheel 1pcs/bag
03-0009 Exo Gear Box Mount 1pcs/bag
03-0010 Tail Arm 1pcs/bag
03-0012 Exo Tail Pulley Set 1set/bag
03-0250 85mm Tail Blades 2pcs/bag
03-0043 Tail Guide Collar 1pcs/bag
03-1001G Exo Tail Fin Green 1pcs/bag
03-1001R Exo Tail Fin Red 1pcs/bag
03-1002 Exo Tail Mount Climper 2pcs/bag
03-1011S Exo Tail Link Set 1set/bag
03-2001 Exo Tail Blades Spacer 2pcs/bag
03-2008 Exo Tail Fin Spacer 1pcs/bag
03-4001 Exo Tail Shaft 2pcs/bag
09-0229 Tail pitch slider w，BB 1 pcs/bag
09-7209 6mm Hole Tail Hub 1 pcs/bag
10-2002 Tail Arm Ball Holder 1 pcs/bag
10-5016 Spacer Tail Control Arm 1 pcs/bag
60-3062 Ball Bearings 3x6x2 4 pcs/bag
60-5114 Ball Bearings 5x11x4 2 pcs/bag
60-8123 Ball Bearings 8x12x3 2 pcs/bag
61-2562 Flanged Bearings 2.5x6x2.6 4 pcs/bag
61-2562 Flanged Bearings 2.5x6x2.6 4 pcs/bag
61-6135 Flanged Bearings 6x13x5 2 pcs/bag
63-5104 Thrust Bearing 5x10x4 2pcs/bag
80-0206s Cap Head Bolts 2x6 10 pcs/bag
80-0306 Cap Head Bolts M3x6 10 pcs/bag
80-0318S Cap Head Bolts M3x18 Shanked 10 pcs/bag
80-0328SS Cap Head Stainless Bolts M3x28 10 pcs/bag
80-2506SS Cap Head Stainless Bolt M2.5x6 10 pcs/bag
80-2508SS Cap Head Stainless Bolt M2.5x8 10 pcs/bag
80-2510SS Cap Head Stainless Bolts M2.5x10 10 pcs/bag
80-2514SS Cap Head Stainless Bolts M2.5x14 10 pcs/bag
80-2516SS Cap Head Stainless Bolts M2.5x16 10 pcs/bag
81-0403 No Head Screw M4x3 10 pcs/bag
82-2540 Washers 2.5x4.1x0.2 10 pcs/bag
82-3705 Washers 3x7x0.5 10 pcs/bag
82-5804 Washers 5x8x0.4 10 pcs/bag
91-0003 Nylon Lock Nuts M3 10 pcs/bag
98-1569 Belt 3Mx1569MM 6mm Wide 1pcs/bag



10-0004

61-3062

90-0302

06-0105

02-0709ST

81-0316

10-5003

82-3502

80-0318SS

10-8001

03-2002

79-0408

82-41216

60-8165

82-821003

63-8165

80-0428S

91-0004

03-0013

03-0014

80-2508SS

60-8165

80-0416

10-8001
02-0701S

03-0015

03-0318S

F-04-515T

Parts No. Description Remark
02-0701 Stainless link balls 10 pcs/bag

02-0709ST Ball links 2.5mm 10 pcs/bag

03-0013 Exo Main Grip 1pcs/bag

03-0014 Exo Main Grip Arm 1pcs/bag

03-0015 Rotor Hub 1pcs/bag

03-0318S Exo Swash Plate 1set/bag

03-2002 Exo Main Grip Spacer 2pcs/bag

06-0105 Fbl Brass Bushing 2 pcs/bag

10-0004 Swashdriver 1 pcs/bag

10-5003 Ring 3x5x1.5 2 pcs/bag

10-8001 Fbl Link Assembly 1 set/bag

80-2508SS Cap Head Stainless Bolt M2.5x8 10 pcs/bag

60-8165 Ball Bearings 8x16x5 2 pcs/bag

61-3062 Flanged Bearings 3x6x2 4 pcs/bag

63-8165 Thrust Bearings 8x16x5 2 pcs/bag

79-0408 Button Head Bolts M4x8 10 pcs/bag

80-0318SS Cap Head Stainless Bolt M3x18 2pcs/bag

80-0416 Cap Head Bolt M4x16 10pcs/bag

80-0428S Cap Head Bolt M4x28 Shanked 2pcs/bag

81-0316 Set Screws M3x16 10 pcs/bag

82-3502 Washer 3.2x5.2x0.2 10 pcs/bag

82-41216 Washer 4x12x1.6 10 pcs/bag

82-821003 Washers 8.2x10x0.3 10 pcs/bag

90-0302 Hex Nuts 3x2.5 10 pcs/bag

91-0004 Nylon Lock Nuts M4 10 pcs/bag

F-04-515T 515mm carbon blades for 550 1 set/bag



03-4003

78-0203SS

03-0038N

03-0038N

78-0206SS

03-0036N

60-12184

62-121816

78-0203SS

78-0203SS

03-0038N

03-0038N

03-0037htd3

91-0003

80-0322S

SZ4219

SZ4219-1

81-0404
03-4004-20

03-0030

60-8165

79-2505SS

60-12184

98-2M386

Parts No. Description Remark
03-0030 Exo Drive Pulley Mount 1pcs/bag

03-0036N Exo Main Pulley 1pcs/bag

03-0037htd3 Exo Tail Drive Pulley 1pcs/bag

03-0038N Exo Pulley Cover 2pcs/bag

03-4003 Exo Auto Hub 1pcs/bag

03-4004-20 Exo Drive Pulley 20 Teeth 1pcs/bag

60-12184 Ball Bearings 12x18x4 2pcs/bag

60-8165 Ball Bearings 8x16x5 2 pcs/bag

62-121816 One Way Bearing 12x18x16 1 pcs/bag

78-0203SS Flat Head Stainless Bolt M2x3 10 pcs/bag

79-2505SS Button Head Stainless Bolt M2.5x5 10 pcs/bag

80-0322S Shanked Bolts M3x22 2 pcs/bag

91-0003 Nylon Lock Nuts M3 10 pcs/bag

98-2M386 2M Belt 386MMx22MM 1pcs/bag

SZ4219 Rage 4219 Motor Kv 1050 1pcs/bag

SZ4219-1 Rage 4219 Motor Shaft 6mm 1pcs/bag



78-2506SS

03-0031

80-2506SS

03-1008

80-0358S

03-0031

03-1009

82-3708

80-0355

03-4002

03-0020

60-10154

03-0028

78-0306SS

03-0029

80-2508SS

03-0035
60-10154

78-0325SS

80-0310SS

78-0306SS

03-0042

03-3002S

78-2506SS

VBT300

03-0033S

03-2003

03-0034

80-0345SS

03-0023

03-0024

61-3062

03-0021

03-0039

61-3062

03-0026

61-3062

61-3062

03-0022

03-0040

03-0025

80-2508SS

80-2506SS

80-2506SS

03-0041

82-2578

82-2578

80-2506SS

80-0310SS



Parts No. Description Remark
03-0020 Exo Mast Lock 1pcs/bag
03-0021 Front Guide Wheel 1pcs/bag
03-0022 Rear Guide Wheel 1pcs/bag
03-0023 Front Guide Shorter Collar 1pcs/bag
03-0024 Front Guide Taller Collar 1pcs/bag
03-0025 Rear Guide Shorter Collar 1pcs/bag
03-0026 Rear Guide Taller Collar 1pcs/bag
03-0028 Exo Mast Support 1pcs/bag
03-0029 Exo Boom Mount Front 1set/bag
03-0031 Exo Frame Cross Member 2pcs/bag
03-0033S Exo Battery Lock Collar & Spring 1set/bag
03-0034 Exo Battery Lock Button 1pcs/bag
03-0035 Exo Lower Bear Block 1pcs/bag
03-0039 Front Guide Sleeve 1pcs/bag
03-0040 Rear Guide Sleeve 1pcs/bag
03-0041 Rudder Servo Spacer 2pcs/bag
03-0042 Exo Battery Sheet Connector 1pcs/bag
03-1008 Exo Lower Sheet 1pcs/bag
03-1009 Exo Upper Sheet 1pcs/bag
03-2003 Exo Battery Locker 1pcs/bag
03-3002S Exo Battery Sheet With Connector 1pcs/bag
03-4002 Exo Main Shaft 1pcs/bag
60-10154 Ball Bearings 10x15x4 2pcs/bag
61-3062 Flanged Bearings 3x6x2 4 pcs/bag
78-0306SS Flat Head Stainless Bolts M3x6 10 pcs/bag
78-0325SS Flat Head Stainless Bolts M3x25 10 pcs/bag
78-2506SS Flat Head Stainless Bolts M2.5x6 10 pcs/bag
80-0310SS Cap Head Stainless Bolts M3x10 10 pcs/bag
80-0345SS Cap Head Stainless Bolts M3x45 4 pcs/bag
80-0355 Cap Head Bolts M3x55 10 pcs/bag
80-0358S Can Head Bolts M3x58 for Exo Motor Mount 4pcs/bag
80-2506SS Cap Head Stainless Bolt M2.5x6 10 pcs/bag
80-2508SS Cap Head Stainless Bolt M2.5x8 10 pcs/bag
82-2578 Washers 2.7x7x0.8 10 pcs/bag
82-3708 Washers 3.2x7x0.8 10 pcs/bag
VBT300 Velcro tape 300mm x 20mm 4 pcs/bag



03-0027

80-0308SS

03-1004

80-0308SS

04-8703

03-0051

81-0316

80-0314SS

82-3705

03-2005

03-1005

79-0306SS

78-0312SS

03-0052
03-1003

03-0031

78-2504SS

E-Lg-03

03-2007

03-0016

80-2506SS

80-2508SS

82-2578

02-0701
78-2506SS

90-0201

80-0208S

03-1010

03-1006

80-2510SS

03-0019

02-0709ST

GY



02-8853

03-0851R

(03-0851G)

02-885380-2506SS

03-BC

Parts No. Description Remark
02-0701 Stainless link balls 10 pcs/bag

02-0709ST Ball links 2.5mm 10 pcs/bag

02-8853 8mm Canopy Gromments 10 pcs/bag

03-0016 Exo Swash Guide 1pcs/bag

03-0019 Servo Washer 2pcs/bag

03-0027 ESC Mount Crossmember 2pcs/bag

03-0031GY Exo Gyro Tray Cross Member 2pcs/bag

03-0051 Exo Front Canopy Mount 2pcs/bag

03-0052 Exo Canopy Mount Rear 2pcs/bag

03-0851G Exo Canopy Green 1pcs/bag

03-0851R Exo Canopy Red 1pcs/bag

03-0851U Exo Canopy Unpainted 1pcs/bag

03-1003 Exo Gyro Mount 1pcs/bag

03-1004 ESC Mount Frame 1pcs/bag

03-1005 Exo Strutes 2pcs/bag

03-1006 Exo Rear Servo Spacer 2pcs/bag

03-1010 Carbon Body 1pcs/bag

03-2005 Exo Strute Mount 2pcs/bag

03-2007 Swash Guide Tube 1pcs/bag

03-BC EXO Blade Caddy 1pcs/bag

04-8703 Quick releaser Button 2 pcs/bag

78-0312SS Flat Head Stainless Bolts M3x12 10 pcs/bag

78-2504SS Flat Head Stainless Bolts M2.5x4 10 pcs/bag

78-2506SS Flat Head Stainless Bolts M2.5x6 10 pcs/bag

79-0306SS Button Head Stainless Bolts M3x6 10 pcs/bag

80-0208S Cap Head Bolts 2x8 10 pcs/bag

80-0308SS Cap Head Stainless Bolt M3x8 10 pcs/bag

80-0314SS Cap Head Stainless Bolt M3x14 10 pcs/bag

80-2506SS Cap Head Stainless Bolt M2.5x6 10 pcs/bag

80-2508SS Cap Head Stainless Bolt M2.5x8 10 pcs/bag

80-2510SS Cap Head Stainless Bolt M2.5x10 10 pcs/bag

81-0316 Set Screws M3x16 10 pcs/bag

82-2562 Washers 2.6x5.2x0.3 10 pcs/bag

82-3705 Washers 3x7x0.5 10 pcs/bag

90-0201 Hex Nuts 2x1 10 pcs/bag

E-LG-03 Exo Linkage Set 1set/bag
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